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Operator Name TESTCORP STAFF DER

EERFECORPE

Time Length of Test 4 mins
24662 Rnea Drve
Start Tme [ 03/14/2004 Mission Vieo, CA 92691

FAA PROJECT NO.: FAA PROJECT NUMBER.
OTHER: OTHER SPECIFIC COMMENTS
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TESTCORP STAFF DER

Operator Name

520010 (349) 53589
§ 1500
£ 10010
50.0
0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200 210 220 230 240
TEST MODE: FLAMING Maximum Smoke Density ~ 156,9 Time of Maximum Smoke Density 239 sewnd
Specimen Specification Final Comment
: SAMPLE MATERIAL SPECIFICATIONST MELTING: COMMENTS SPECFIC TO INDIVIDUAL SAMPLE
: SAMPLE PART NUMBER SAGGING: COMMENTS SPECIFIC TO INDIVIDUAL SAMPLE
: OBOEING 777 DELAMINATION: COMMENTS SPECIFIC TO INDIVIDUAL SAMPLE
. TEST PLAN NUMBER ‘OTHER OBSERVATIONS: COMMENTS SPECIFIC TO INDIVIDUAL SAMPLE
: COMPANY NAME ‘OTHER COMMENTS: COMMENTS SPECFIC TO INDIVIDUAL SAMPLE

COMMENTS RELATIVE TO SPECIFIC SAMPLE.

EERFECORPE

Time Length of Test 4 mins
24662 Rnea Drve
Start Tme [ 03/14/2004 Mission Vieo, CA 92691

FAA PROJECT NO.: FAA PROJECT NUMBER
OTHER: OTHER COMMENTS SPECIFIC TO SAMPLE

520010 (349) 53589
§ 1500
£ 10010
50.0
0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160 170 180 190 200 210 220 230 240
TEST MODE: FLAMING Maximum Smoke Density 1455 Time of Maximum Smoke Density 237 sewnd
Specimen Specification Final Comment
: SAMPLE MATERIAL SPECIFICATIONS MELTING: COMMENTS SPECFIC TO INDIVIDUAL SAMPLE
: SAMPLE PART NUMBER SAGGING: COMMENTS SPECIFIC TO INDIVIDUAL SAMPLE
BOEING 777 DELAMINATION: COMMENTS SPECIFIC TO INDIVIDUAL SAMPLE
. TEST PLAN NUMBER ‘OTHER OBSERVATIONS: COMMENTS SPECIFIC TO INDIVIDUAL SAMPLE
: COMPANY NAME ‘OTHER COMMENTS: COMMENTS SPECFIC TO INDIVIDUAL SAMPLE

COMMENTS RELATIVE TO SPECIFIC SAMPLE.
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Operator Name TESTCORP STAFF DER Start Time [ 03/14/2004 Mission Vieo, CA 92691
2200.0 (949) 859-3569
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TEST MODE: FLAMING

Specimen Specification
MATERIAL: SAMPLE MATERIAL SPECIFICATIONS
TEST SAMPLE P/N: SAMPLE PART NUMBER

Maximum Smoke Density

REPORT NO.: TEST PLAN NUMBER.
CUSTOMER: COMPANY NAME
FAA PROJECT NO.: FAA PROJECT NUMBER
OTHER: OTHER COMMENTS SPECIFIC TO SAMPLE

166.6

MELTING:
SAGGING:
DELAMINATION:
OTHER OBSERVATIONS:
OTHER COMMENTS:

Time of Maximum Smoke Density

239

second

Final Comment.
COMMENTS SPECIFIC TO INDIVIDUAL SAMPLE
COMMENTS SPECIFIC TO INDIVIDUAL SAMPLE
COMMENTS SPECIFIC TO INDIVIDUAL SAMPLE
COMMENTS SPECIFIC TO INDIVIDUAL SAMPLE
COMMENTS SPECIFIC TO INDIVIDUAL SAMPLE

COMMENTS RELATIVE TO SPECIFIC SAMPLE.




